DTOMEI 20114128 M19Y950

The Engine Specialist

@ @ @ @ . INSTALLATION MANUAL

EXPREMIE[] T%2—="0LX735—
RB26DETT BNR32/BCNR33/BNR34

EXPREME Ti Titanium Muffler for RB26DETT BNR32/BCNR33/BNR34

mE BNR32 440007
PART NUMBER BCNR33 440008
BNR34 440009
BE
NISSAN SKYLINE GT-R (BNR32/BCNR33/BNR34)
APPLICATION

HZAEE skkrkrkikkrkkk2p

English *¥kkkkkkkkkkkk6p

O _DHRERAEE RSRATALEEULIESLY,
OHEBHEDORTIIRMEMEB LA THMELZSLY,

O Y T ERLRTIRELTZEL,

O FEEHRTIYM T ESNDIBZRIIAREELT BEHRABIELIZSL,

TOMEI ®HEDOEE N EIFHYMNESTELVET,
TOMEIFA=—Y LR IZ—IEH—F I EDETH . BELORSDEEERLL
HERICHHERMTT,

Please carefully read this manual prior to installation.

Please also refer to the NISSAN Service Manual with this Manual.

After the installation has been completed please keep this manual for future reference.
If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing another quality TOMEI product.

This TOMEI Powered product is designed to enhance exhaust flow efficiency to maximize
the engines true performance potential and with maximum weight reduction to help with
the cars overall performance for true competition use.




HmBR roons mEsEi-TLaAERELTSL,

A4 TA (1)

AL H—ASSY (1)

TG~ ISR
NUREZAN— (1)

YALoH—nUF (1) M8 L=25 (1)

YooRLTa—%— (1)

O

REVARIE (1)

2500 vk
M10 (2) / M8 (2)

[ BOLT-SMOOTH-PASTE
RILRRL—R

R—2ZR (1)

HR7yk (1)
6ALVTF (1)

[EXPREWETT
EXPREME Ti RTvh— (2)

XX IXBNR32H

EXIZHELIEE nurtzzrasrescys,

CIUDUBRAIE—R FLILUTF (BFEEE

A x=

BASRIIESEFREERSRTT, T —F YO ENSHAESN-IEFARIZER > THEAL TESLY,
BARSZOIYFHF IR DINEEZ (F-BE LM, RiEDEB-FEIGETERL TS,
BIEETIEEUNADRYMSFIEEODEEN, KRB LUVIVCUERIBT 2RI HYES,
BERYFTORIE, BUGIE REEZERALGVE, (TN DEAYBIRTT .

Q x4
=

BAGOBRYRIFIEIO OV RUIV DU IIL—LRAMNRZIZIRETIT>TZE,

B GRRFICIDBERMOWE - NKAHEZDAIREMEA H DT80 Tz, Bt FADERAEEN RS
BEENLHAHT=6 . HEmERE RO T IFHERITITo TS,




1. IETHXY—RXTT75—DEIYSL
A CCTRETIOEEATIETT . SMOMEEE S E L, BT EHEEEESEL LA,

1 I\ TY—I A FREGFERYSN T,

2 AMURIT—ERYHNT,

3 EUA—Fa—TEmMYNT,

4 2BA—Fa1—T TYITF—EZEBOIIZ— N\ A—FBmYHNT,

5 A Y ALY —RIEDIIS—N\UH—T LBYMFITRIEZZEFRET 5, (BNRI2DHA, TRISHE)

6 XIT—NUH—RYFITEOT7—LEMD
RTANEEET S,
IS5 yMMB(RIED) E A,
TR IL2[20~28Nm (2.0~2.9kgf-m)]

2. TOME] F42=) L\ I75—Q W {F+
[&EBEDEEMER]
FEEOEAHDFERAEFRIETROBEYTY .

<FytRHRRERBERERHHTRLY> 348

D A1 TA HALH—IUR

Q |Aq21814TB @ |HALoH—NURTN—

@ [HAL2H—ASSY IS5 TRV M8

@ |HR7TYE @ |75+ vk M8[20.0~28.0N*m (2.0~2.9kgf-m)]
® 25224 vk M10 [34.0~39.0N-m (3.5~4.0kgf-m)] D |YHIoRLTa—H—

® [952F /13 F[25.0N-m (2.6kgf-m)] ® [Ra2 R IV M6[8.0~12.0N-m(0.8~1.2kgf-m)]
@ |ZRFUY

KERITELENEHMA T FERAEOEBEH LT 20, TRORILERL—R R—RPEEHLTTEL,




[&&FIE)

1. AMUINATAERBED IS SFHYMI0ZERLREA T 5.
DB, ZRAEBDINA TRy A= ERIZEELESIZRYMFITS,
XAABHRT VR RIED®) . 7500+ vrMI0(RTE®) A,

2. AU TBIZOSUTINURZEBEL. BN TDRT) T 79D B ESLNEITIZESKSIC,
A IS TBEELRAD , RBIZYIS5—N\UH—ZRYA T3,
XAABITUTNUR (FTE®) EH.

3. YALUHY—ASSYIZOSUTNUREREL, ATV T ITYIRBESLAFELTIZHS LI,
AU I TBEELRAL,
MAFBISUTNUR (RIE®) FE A,

A B ALY —ASSYDTLRAY—IDNETIZ{BESIZLTTFELY,

4. HALUH—NURIZH ALY —SN—FBY . AL —I2BEF 0N ESIZ
FELEAS, IFXFY—RMNVH—IZERYATITS,
XMABH ALY —/IURGIE®) . ALY —I\URSNA—(RTEO)
IS5 CRILEME (RTE®) . 750+ (BTED) /A,

5 KBEDVITIVRITEEL. BIBINSIRIZEARHDZEITD,

#ettLY IS5 FyRM10ER S (ATE®) [34~39N*m(3.5~4.0kgf-m)]
72500 yhM8ER (RTE@) [20~28N - m(2.0~2.9kgf-m)]
IS TINVRERSY (FTE®) [25N - m(2.6kef-m)]

6. AUINATAB, AL TB-H ALV H—ASSYDREIZRTYU T ERMY A+,
XABRATIVY (RIED) ER.

Axs

BCNR33/BNR34IZERY T+ BHE . EMREFICKUMN RILRT—ED VTSR
BRTELGWNGEELHYET . TDHE. TRESEICHHIMIZTIHELT
10mmIBEDN V) 7S5 RAEHERL TS,

YITH ALY —RIERE, O RILRT—
EDIVTIUREHRT B0,
I —MZUEIMIEITS,

Axs

CHAFEHEDIITIVRR, FHDLRNCEEZHERL TERBOHZEIT TS,
BE ERBEREICEYTAEIITIVANBTONGENGE X, AEOIY RS EHIEIK
BREICED. KRROEEV TV RZRELI-E. AEHLTTEL,
RIF—ITHARENFBELIRETERTHE. FRORETOREAELBYET,
TR D BRIEE T o TS,
CEE-ERARKRICEY TN N—DEIT LA REEABHYET,
WEITIHL. BREREIT > TSN,



7. WEICKEL, YOV RLTa—H—0RYM T ETES,

MAABHIURLTFa—H— (BR—UEHD®)
REURILIME (3R—SH @) 5 A
#EteILY [8~12N-m(0.8~1.2kgf-m)]

A

HOURL T Y MY T EE. SRETE

T

L
=]

AHhHENTGEN, BRRIBOTEENBYET,
HHURLFa— Y — OB YT AR R IR T
Ao TS,

8. NYTV—AFRIGFERYFT S,

ERY) {1+ D FERE

1LEBICTFEAGOIBERERT 5,
2IVOUEIRBIL. TARYL T N oH92500romIEEE TRIEZ I, IRBAPEEENCVNERT 5.

SHEBEZTL. BEHIRNOCEETINLCVNERET D,

A =&
= (3

- FHEAHLHERDEHEMNMEGL. ERAKOBIEDRE LGS0 HERIFEEICIToTZEL,
HRENAHLE, HHEDCETOHRARICLIPHFELTRECTREALALY., BKRTY .
ETHRICEEERUGSIEELICETERILEL, BRET TS,
EDGTEBEEITIGS L. RI5—A+RTRARETIT> TSN,
EBROBEENELTVDIGE . TUOUEBEREEY . EMEEITEEEKIEL.

RIS TEELY,

A

AREEBLR. ERARICE - TITBREDNHEICEELHHEENHYFET .
ERRE. RRNBRECRMEY TV EHREL BDBIELTENLDBEYTAU T EITo> TS,

=r
Y

N
e



KIT CONTENTS Below is the contents of this kit with the quantity listed in brackets ().

Main Pipe A (1)

Spring (4)

Silencer ASSY (1)

III
. ‘
Silencer —
Flange Bolt Fl Nut
Band Rubber (1) S ange Nu
Silencer Band (1) M8 L=25 (1) M10 (2) / M8 (2)

[] BOLT-SMOOTH-PASTE
Bolt Smooth
Sound Reducer/Silencer (1) Paste (1)
Gasket (1)

Allen Key (1)

¢ I EXPREFET

Button Bolt (1) EXPREME Ti Sticker (2)

% lllustation is of the BNR32 Kit

REQUIRED TOOLS These tools are the bare minimum required for the job.

* General Engine Maintenance Tools * Torque Wrench * Service Manual

A\ cauTion

B This product is designed to be used for off road competition purposes only.

B This product is to be installed by a qualified professional in a fully equipped workshop.

B This product was designed specifically for the application specified. If the attempt was made to use
this product on another engine/car other than specified then you will risk damaging this kit and or
the engine or components related with it.

B This product is to be installed with the appropriate tools and equipment to prevent any engine failures
and injuries or bodily harm.

A WARNING

B This product is to be installed when the engine and engine bay is cold.
B Please be sure that all parts are fitted correctly to avoid any possible fire risk hazards.



1. REMOVAL OF THE STOCK STANDARD EXHAUST MUFFLER

A This manual only provides the simple instructions. For more details please refer to the vehicles

official service manual.
1. Disconnect the cars negative terminal battery.

. Remove the exhaust main muffler.

Remove both the center exhaust pipe & the pre—-muffler pipes hangers.

2
3. Remove the center exhaust pipe.
4
5

Change the Hanger Rubber position from the front side of the Main Silencer. (BNR32 Only.

Ref: to the below illustation)

6 Change the Muffler Hangers position from the
the lower arm to the body.
Use the included M8 (Next image # (D) flange nuts.
Torque Specs [20~28N-m (2.0~2.9kgf-m)]

2. INSTALLATION OF THE TOMEI TITANIUM MUFFLER

[lllustration of the mounting position of each bolt & gasket]

The installation of the bolts included in the kit is shown below.

<Kit contents torque specs>

4

Flange Nut M10 [34.0~39.0N-m (3.5~ 4.0kgf-m)]

Sound Reducer

Clamp Band[25.0N*m (2.6kgf-m)]

Main Pipe A Silencer Band

Main Pipe B @ |Silencer Band Rubber

Silencer ASSY Flange Bolt M8

Gasket @ |Flange Nut M8[20.0~28.0N*m (2.0~ 2.9kgf-m)]
@
®

Button Bolt M6[8.0~12.0N*m(0.8~1.2kgf-m)]

Q@|9®|8|®(e

Spring

3 Apply the Bolt Smooth Paste (included) to the parts which will be exposed to high temperatures.

This helps reduce the parts from sticking and seizures.




[Installation procedure]

1.

Test fit the Main Pipe A with the included M10 Flange nuts.

Now attach the Pipe to the upper insertion of the stopper.
¥ Use the supplied Gasket (@ previous page) with the M10 Flange Nut (& previous page).

Connect the Main Pipe B, keep the pipes parallel to each other so that the spring hooks align with
each pipe before inserting Main Pipe B. Then install the Muffler Hanger.
Y Use the included Clamp Band (® previous page) with accessories.

Insert the Silencer Clamp Band onto the assembly, keep the pipes parallel to each other so that
the spring hook aligns with each other. Then insert Main Pipe B.
¥ Use the included Band Clamps (previous page ®).

A Position the Silencer Assembly with the embossed logo facing down.

Fit the silencer rubber to the silencer band, taking care not to scratch the silencer,

and then attached it to the exhaust hanger.

¥ Use the Silencer Band (Previous Page ®) , Silencer Band Rubber (Previous Page (9)
with the M8 Flange Bolts (Previous Page (0) , and Flange Nuts (Previous Page D).

Note the clearance of each part prior to doing the final tightening from the front.

Torque Specs  Flange Nut M10 (Previous Page ®) [34~39N-m(3.5~4.0kgf-m)]
Flange Nut M8 (Previous Page @) [20~28N*m(2.0~2.9kgf-m)]
Clamp Band (Previous Page ®) [25N-m(2.6kgf—m)]

Connect the Main Pipe A/B, Main Pipe B and Silencer Assembly with the Spring Mounts.
¢Use the included Springs (Previous Page ).

/\ cAuTION

= If you are installing the kit onto either the BCNR33 or BNR34, additional clearance may be needed
depending on the vehicles tunnel section (varies with each vehicle). If so, please make modifications

to allow enough clearance for about 10mm. Cut the section as shown in the reference figure.

Grind a bit off from the reinforcing plate
(as shown), to ensure adequate clearance
between the front of the sub—section
silencer and the tunnel.




A CAUTION

- Please check all clearances with the vehicles body and make sure that the bolts are not interfering
with anything else. The clearances can change from vehicle to vehicle. Be sure that all the bolts are
tightened correctly so that there is no pollution caused form any exhaust leaks.

- After fitting the straight pipe and/or catalytic converter please check that there are no signs of oll,
dirt so as not to burn them later when the car is running.

- After fitting the exhaust, you should check if the rear bumper will

be at risk from heat from the pipe. You may need to add extra heat

shield protection on the rear bumper.

7. If needed you can then install the sound reducer.
¥The Sound Reducer (Page 3, part #3)
Button Bolt M6 ( Page 3, part #(9)
Torque Specs [8~12N-m (0.8~ 1.2kgf-m)]

A WARNING

* It is highly recommended not to use the sound reducer when
using the car for high speed/ hard driving as it may cause
engine failure.

* Only install or remove the sound reducer when the engine and exhaust is cold to avoid any burns
or injuries.

8. Reconnect the cars battery negative terminal.

INSTALLATION VERIFICATION
1. Check again the vehicle that there are no parts interfering with any other components.
2. Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any signs

of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts or gas leaks.
3. Atter the initial test drive check the car again tor any signs ot exhaust gas leakage and any loose

parts, bolts and nuts.

A WARNING

- Any interference with any parts/components can pose a fire risk hazard so please meticulously check
the car after the install.

- Any exhaust leaks can decrease performance efficiency and also pose a health risk hazard with toxic
exhaust gas poisoning.

- If there is anything felt abnormal when driving please stop immediately and check the car over.

- When any work or checks are to be done with the metal exhaust components then please do so when
it is cold to prevent any burns and injuries.

- If any parts are lost or have fallen off then does not restart the car until the missing parts) can be
replaced properly.

A CAUTION

*The vehicles characteristics and exhaust backpressure may change after installing this product so

after the install you may need to have the ECU map settings and fuel supply pressure checked and
adjust accordingly to suit the new setup.



10



11



TOMEI POWERED ic.
BRABH BE/NT—F

T194-0004 REAETHTEERI1737—3
TEL:042—795—8411 ({t)
FAX:042—799—7851

1737-3 Tsuruma Machida-shi Tokyo 194-0004 JAPAN
TEL : +81-42-795-8411(main switchboard)
FAX : +81-42-799-7851

http://www.tomei-p.co.jp

COHRBIZEAHIIMYMTIT. IBELDOTHRBRIT LEE~BELNLET,
BEXEERE: A~ (HRE. EXFHEZERO9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorized Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

FR=r)[sY 75— BNR32/BCNR33/BNR34 HiikiiBAZE 20114128 M19Y950
Titanium Muffler Installation Manual For BNR32/BCNR33/BNR34 2011 Dec. M19Y950

12



